GROWER'S CHOICE

H'::'Hi l-"--n-ll-ﬁ il LI liﬂG

Propagatio
Pro - Pod

Assembly Guide

Website: ww W gIOWeISC. com

Address: 2510 E Merril Ave, Cntario, CA #1762

=y GROWER'S CHOICE

H I::l RTI L_,. l..l LT Wt PR L LitD rleNG



Plate G(No Light Board): 1 pcs

Plate F1/F4(There are two
light panels): 2 pcs

996

Plate F2(With light board, with
support hole/996cm): 1 pcs

N N-/Support Rod:2 pcs

Plate F3(With light board, with
support hole/512cm): 1 pcs

H

H/Foot frame cross
bar:8pcs

% 5-1 S-1/Screws &

Screw:M6*10mm

Washer:®14*6*1mm WaSherS. 16 pCS

E-R
E-R/Top Support: 2
pcs

% 52 S-2/Screws &

Screw:M6*30mm

Washer:®14*6*1mm

washers: 20 pcs

,
=3 E'L
> E-L/Top Support: 2
pcs
F-L
F-L/Bottom Support:2
pcs

ﬁ 5-3 S-3/Screws &

Screw:M6*60mm

washerowenm  Washers/Nuts
Nuts:M6 4 pcs

= | | 9"

F-R
F-R/Bottom Support:2
pcs

A4

Self-Screw:
M4*12mm
External Teeth
Gasket : M4

T/Self-Screws &
External Teeth
Gasket

<

Y/Universal Wheel(With
lock): 4 pcs

R

R/Electrical Box: 1 pcs




J

e Washers:

ﬁ 52 S-2/Screws &t
ity

Plate F1/F4(There are two
light panels)

lock): 4 pcs

Y Y/Universal Wheel(With

% 51 S-1/Screws &
Screw:M6*1(

venm  Washers:

Jasher:
ﬁ S-2/Screws &
Screw:M6*3(
Washer:®]

veim  Washers:

ey
Plate F2(With light board, with
support hole/996cm)




ﬁ S-2
S-2/Screws &
s
S-1/Screws &
e
470mm o
N |
T
T/Self-Screws &

Screw:M6*30mr
m
ScreweME*10mm
Self-Screw:

Washer®14*6*1mm washers:
Washer®146*1mm washers:
N-/Support Rod:2 pcs
M4*12mm
External Teeth

Gasket : M4 G
asket

ﬁ 5-2
External Teeth

Plate F3(With |
ight board, wi
support hole/512cm) o it ]
| o S—2/:crews &
erorginm  Washers:
ﬁ S-3
o S-3/Screws &
woreann  washers/Nuts
R R/Electri
ectrical Box: 1
11 pes

NutsM6

Plate F1/F4(Th
f ere
light panels) aretwo

77

T ) T
';,,h/%”/u”{:;ﬁn T

I,
YT ity
et

-
7277 s 715 FIEETTE
o T

L

FTITTIT
A

774 "ZZZ"’?’}Z’ 7
LT T
i e arreis

@,\M




